Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

Test Data Appendix of Test Report

1. Duty Cycle
Condition Mode Frequency (MHz) Antenna Duty Cycle (%) Correction Factor (dB) 1/T (kHz)
NVNT a 5180 Antl 84.56 0.73 3.97
NVNT a 5200 Antl 87.5 0.58 3.97
NVNT a 5240 Antl 87.5 0.58 3.97
NVNT n20 5180 Antl 98.59 0 0.39
NVNT n20 5200 Antl 98.59 0 0.39
NVNT n20 5240 Antl 98.63 0 0.39
NVNT n40 5190 Antl 97.48 0.11 0.55
NVNT n40 5230 Antl 97.48 0.11 0.55
NVNT ac20 5180 Antl 98.62 0 0.39
NVNT ac20 5200 Antl 98.59 0 0.39
NVNT ac20 5240 Antl 98.62 0 0.39
NVNT ac40 5190 Antl 97.49 0.11 0.55
NVNT ac40 5230 Antl 97.49 0.11 0.55
NVNT ac80 5210 Antl 94.85 0.23 1.16
NVNT ax20 5180 Antl 98 0 0.43
NVNT ax20 5200 Antl 98 0 0.43
NVNT ax20 5240 Antl 97.96 0.09 0.43
NVNT ax40 5190 Antl 96.1 0.17 0.85
NVNT ax40 5230 Antl 96.1 0.17 0.85
NVNT ax80 5210 Antl 92.76 0.33 1.66
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2. Maximum Conducted Output Power

Condition | Mode Frequency Antenna Conducted Power Duty Factor Total Power Limit Verdict
(MHz) (dBm) (dB) (dBm) (dBm)
NVNT a 5180 Antl 10.81 0.73 11.54 24 Pass
NVNT a 5200 Antl 10.25 0.58 10.83 24 Pass
NVNT a 5240 Antl 9.87 0.58 10.45 24 Pass
NVNT n20 5180 Antl 11.52 0 11.52 24 Pass
NVNT n20 5200 Antl 10.79 0 10.79 24 Pass
NVNT n20 5240 Antl 10.37 0 10.37 24 Pass
NVNT n40 5190 Antl 14.53 0 14.53 24 Pass
NVNT n40 5230 Antl 11.34 0.11 11.45 24 Pass
NVNT ac20 5180 Antl 11.51 0 11.51 24 Pass
NVNT ac20 5200 Antl 10.79 0 10.79 24 Pass
NVNT ac20 5240 Antl 10.36 0 10.36 24 Pass
NVNT ac40 5190 Antl 8.87 0.11 8.98 24 Pass
NVNT ac40 5230 Antl 11.06 0.11 11.17 24 Pass
NVNT ac80 5210 Antl 9.26 0.23 9.49 24 Pass
NVNT ax20 5180 Antl 8.55 0 8.55 24 Pass
NVNT ax20 5200 Antl 7.91 0 7.91 24 Pass
NVNT ax20 5240 Antl 8.06 0.09 8.15 24 Pass
NVNT ax40 5190 Antl 8.67 0.17 8.84 24 Pass
NVNT ax40 5230 Antl 7.91 0.17 8.08 24 Pass
NVNT ax80 5210 Antl 7.54 0.33 7.87 24 Pass
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MSG STATUS.

Power NVNT ac20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [11:23:00 PMMay 21, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.87 dBm /40 MHz -67.15 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac40 5190MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [11:25:07 PMMay 21, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

11.06 dBm 7 40 MHz -64.96 dBm /Hz

MSG STATUS.

Power NVNT ac40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [11:28:11 PMMay 21,2024
Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

9.26 dBm /80 MHz -69.77 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ac80 5210MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:28:49 AM May 22, 2024
Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.69 dB
Ref 22.69 dBm

Center Freq
5.180000000 GHz

Center 5.18 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

8.55 dBm /20 MHz -64.46 dBm /Hz

MSG STATUS.

Power NVNT ax20 5180MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [11:45:14 PMMay 21, 2024
Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.200000000 GHz

Center 5.2 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

7.91 dBm /20 MHz -65.10 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax20 5200MHz Ant1



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:27:41 AM May 22, 2024
Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 4000000 MHz
Auto Man

Channel Power Power Spectral Density

8.06 dBm /20 MHz -64.95 dBm /Hz

MSG STATUS.

Power NVNT ax20 5240MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [11:47:15 PMMay 21, 2024
Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

8.67 dBm /40 MHz -67.35 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax40 5190MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

| Keysight Spectrum Analyzer - Channel Power = |
RF SENSE:PULSE| | [12:01:08 AM May 22, 2024
Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.230000000 GHz

Center 5.23 GHz
CF Step
#Res BW 1 MHz #VBW 3 MHz 8.000000 MHz
Auto Man

Channel Power Power Spectral Density

7.91 dBm /40 MHz -68.11 dBm /Hz

MSG STATUS.

Power NVNT ax40 5230MHz Antl

| Keysight Spectrum Analyzer - Channel Power = |
SENSE:PULSE| | [11:56:42 PMMay 21, 2024
Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.210000000 GHz

Center 5.21 GHz
#Res BW 1 MHz #VBW 3 MHz

Channel Power Power Spectral Density
Freq Offset

7.54 dBm /80 MHz -71.49 dBm /Hz 0 Hz

MSG STATUS.

Power NVNT ax80 5210MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

3. -26dB Bandwidth

Condition Mode Frequency (MHz) Antenna -26 dB Bandwidth (MHz) Verdict
NVNT a 5180 Antl 19.571 Pass
NVNT a 5200 Antl 19.638 Pass
NVNT a 5240 Antl 19.517 Pass
NVNT n20 5180 Antl 20.59 Pass
NVNT n20 5200 Antl 20.935 Pass
NVNT n20 5240 Antl 20.632 Pass
NVNT n40 5190 Antl 39.136 Pass
NVNT n40 5230 Antl 39.29 Pass
NVNT ac20 5180 Antl 21.347 Pass
NVNT ac20 5200 Antl 21.535 Pass
NVNT ac20 5240 Antl 20.917 Pass
NVNT ac40 5190 Antl 39.676 Pass
NVNT ac40 5230 Antl 40.112 Pass
NVNT ac80 5210 Antl 80.76 Pass
NVNT ax20 5180 Antl 21.657 Pass
NVNT ax20 5200 Antl 21.427 Pass
NVNT ax20 5240 Antl 22.042 Pass
NVNT ax40 5190 Antl 40.89 Pass
NVNT ax40 5230 Antl 40.887 Pass
NVNT ax80 5210 Antl 81.023 Pass




Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[10:37:22 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.189771 GHZ
-24.933 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 17.5 dBm

16.443 MHz

Transmit Freq Error
x dB Bandwidth

-14.757 kHz
19.57 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:40:01 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
16.421 MHz
-20.384 kHz
19.64 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.209799 GHz

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.8 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5200MHz Ant1



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[10:42:21 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.249764 GHz
-23.670 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.4 dBm

16.425 MHz

Transmit Freq Error
x dB Bandwidth

5.679 kHz
19.52 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:44:57 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.637 MHz
-38.173 kHz
20.59 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.190257 GHz
-24.451 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 17.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5180MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

[10:49:49 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 6.200000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.210437 GHZ
-26.703 dBm

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.8 dBm

17.652 MHz

Transmit Freq Error
x dB Bandwidth

-30.378 kHz
20.94 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[10:52:00 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.632 MHz
7.414 kHz
20.63 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.250323 GHZ

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 16.4 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n20 5240MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[11:15:51 PMMay 21,2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.209522 GHZ
-28.568 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 15.7 dBm

35.908 MHz

Transmit Freq Error
x dB Bandwidth

-45.842 kHz
39.14 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[11:18:05 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

35.993 MHz
5.582 kHz
39.29 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.24965 GHz
-28.221 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 17.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT n40 5230MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:54:20 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.190652 GHz
-23.872 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 17.7 dBm

17.836 MHz

Transmit Freq Error
x dB Bandwidth

-21.359 kHz
21.35 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:56:13 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.846 MHz
-45.213 kHz
21.54 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.210723 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 17.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac20 5200MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:58:15 PM May 21, 2024

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr3 5.250456 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.5 dBm
17.840 MHz

Transmit Freq Error -2.953 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.92 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:23:18 PMMay 21, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr3 6.209811 GHZ

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

Center Freq
5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 300 kHz #/BW 1 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.1 dBm
36.229 MHz

Transmit Freq Error -27.630 kHz % of OBW Power 99.00 %

x dB Bandwidth 39.68 MHz x dB -26.00 dB

STATUS.

-26dB Bandwidth NVNT ac40 5190MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[11:25:26 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.25007 GHz
-24.753 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 17.3 dBm

36.288 MHz

Transmit Freq Error
x dB Bandwidth

14.593 kHz
40.11 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[11:28:29 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 300 kHz

Occupied Bandwidth

75.836 MHz
59.574 kHz
80.76 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.25044 GHz

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 1 MHz

Total Power 15.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ac80 5210MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

-

[11:31:36 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.180000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.190803 GHz
-28.010 dBm

Center Freq
5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 16.6 dBm

17.812 MHz

Transmit Freq Error
x dB Bandwidth

-25.937 kHz
21.66 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ax20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[11:34:22 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 300 kHz

Occupied Bandwidth
17.825 MHz
-29.900 kHz
21.43 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.210684 GHZ

Center Freq
5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 1 MHz

Total Power 15.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ax20 5200MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[11:36:06 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 6.2561011 GHZ
-29.042 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 3.000000 MHz

Total Power 15.7 dBm

17.844 MHz

Transmit Freq Error
x dB Bandwidth

-9.689 kHz
22.04 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ax20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[11:47:33 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 300 kHz

Occupied Bandwidth
37.691 MHz

-28.485 kHz
40.89 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 6.210417 GHZ

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1 MHz

Total Power 15.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ax40 5190MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.230000000 GHz

#IFGain:Low

-

[11:54:34 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.230000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 300 kHz

Occupied Bandwidth

Mkr3 5.250449 GHz
-30.205 dBm

Center Freq
5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#/BW 1 MHz 6.000000 MHz

Total Power 14.7 dBm

37.792 MHz

Transmit Freq Error
x dB Bandwidth

5.494 kHz
40.89 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ax40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.210000000 GHz

#IFGain:Low

. Trig: Free Run

[11:57:02 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.210000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.21 GHz
#Res BW 300 kHz

Occupied Bandwidth

77.323 MHz
8.844 kHz
81.02 MHz

Transmit Freq Error
x dB Bandwidth

Mkr3 5.250562 GHz

Center Freq
5.210000000 GHz

Span 120 MHz

Sweep 1.333 ms| CF Step

12.000000 MHz
Man

#VBW 1 MHz

Total Power 14.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

-26dB Bandwidth NVNT ax80 5210MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

4. Occupied Channel Bandwidth

Condition Mode Frequency (MHz) Antenna 99% OBW (MHz)
NVNT a 5180 Antl 16.334
NVNT a 5200 Antl 16.354
NVNT a 5240 Antl 16.369
NVNT n20 5180 Antl 17.581
NVNT n20 5200 Antl 17.587
NVNT n20 5240 Antl 17.567
NVNT n40 5190 Antl 35.929
NVNT n40 5230 Antl 36.016
NVNT ac20 5180 Antl 17.691
NVNT ac20 5200 Antl 17.736
NVNT ac20 5240 Antl 17.73
NVNT ac40 5190 Antl 36.293
NVNT ac40 5230 Antl 36.362
NVNT ac80 5210 Antl 75.983
NVNT ax20 5180 Antl 17.72
NVNT ax20 5200 Antl 17.725
NVNT ax20 5240 Antl 17.731
NVNT ax40 5190 Antl 37.786
NVNT ax40 5230 Antl 37.802
NVNT ax80 5210 Antl 77.408




Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [10:37:13 PMMay 21, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.181656 GHz

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 17.6 dBm
16.334 MHz

Transmit Freq Error -42.241 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.08 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5180MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [10:39:51 PMMay 21, 2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.19658 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 17.0 dBm
16.354 MHz

Transmit Freq Error -54.887 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.07 MHz x dB -26.00 dB

STATUS.

OBW NVNT a 5200MHz Ant1l



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

[10:42:11 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.240000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.236472 GHZ

5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 16.5 dBm

16.369 MHz

Transmit Freq Error
x dB Bandwidth

-9.257 kHz
19.71 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT a 5240MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:44:46 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.581 MHz
-28.005 kHz
19.93 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.176388 GHz

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 17.7 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n20 5180MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

RF

Center Freq 5.200000000 GHz

#IFGain:Low

-

Center Freq: 6.200000000 GHz
Trig: Free Run
#Atten: 30 dB

[10:49:39 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE

Avg[Hold: 100/100

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.198731 GHZ

Span 30 MHz
#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.9 dBm

17.587 MHz

Transmit Freq Error
x dB Bandwidth

-32.691 kHz
20.28 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.200000000 GHz

CF Step
3.000000 MHz

OBW NVNT n20 5200MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

Center Freq 5.240000000 GHz

#IFGain:Low

. Trig: Free Run

SENSE:PULSE | [10:51:50 PMMay 21, 2024

Center Freq: §.240000000 GHz Radio Std: None
Avg|Hold: 100/100

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.567 MHz
-1.840 kHz
20.11 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 5.24237 GHz

Span 30 MHz

#/BW 620 kHz Sweep 1.333 ms|

Total Power 16.5 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

[ [ntl

Frequency

5.240000000 GHz

CF Step
3.000000 MHz
Man

OBW NVNT n20 5240MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.190000000 GHz

#IFGain:Low

-

[11:15:41 PMMay 21,2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: 5.190000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth

Mkr1 5.194074 GHZ
0.30561 dBm

Center Freq
5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

#VBW 1.2 MHz 6.000000 MHz

Total Power 15.6 dBm

35.929 MHz

Transmit Freq Error
x dB Bandwidth

-45.363 kHz
39.58 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5190MHz Ant1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.230000000 GHz

#IFGain:Low

. Trig: Free Run

[11:17:54 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: §.230000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.23 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.016 MHz

-13.525 kHz
40.11 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.233894 GHZ

5.230000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 17.6 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT n40 5230MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.180000000 GHz

#IFGain:Low

. Trig: Free Run

[10:54:10 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.180000000 GHz
Avg|Hold: 100/100

Frequency

Radio Device: BTS

#Atten: 30 dB

Ref Offset 2.69 dB
Ref 22.69 dBm

Center 5.18 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 6.177303 GHZ

5.180000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 17.7 dBm

17.691 MHz

Transmit Freq Error
x dB Bandwidth

-13.347 kHz
21.00 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.200000000 GHz

#IFGain:Low

. Trig: Free Run

[10:56:02 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 6.200000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.2 GHz
#Res BW 200 kHz

Occupied Bandwidth
17.736 MHz
-31.924 kHz
20.81 MHz

Transmit Freq Error
x dB Bandwidth

Mkr1 6.204224 GHZ

5.200000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

3.000000 MHz
Man

#VBW 620 kHz

Total Power 16.9 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac20 5200MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

RF

Center Freq 5.240000000 GHz

#IFGain:Low

-

[10:58:05 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [

Center Freq: §.240000000 GHz

Trig: Free Run Avg|Hold: 100/100
#Atten: 30 dB

Frequency

Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.24 GHz
#Res BW 200 kHz

Occupied Bandwidth

Mkr1 5.244989 GHz
-0.066359 dBm

Center Freq
5.240000000 GHz

Span 30 MHz

Sweep 1.333 ms| CF Step

#VBW 620 kHz 3.000000 MHz

Total Power 16.5 dBm

17.730 MHz

Transmit Freq Error
x dB Bandwidth

17.416 kHz
21.13 MHz

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW

[ [ntl

Center Freq 5.190000000 GHz

#IFGain:Low

. Trig: Free Run

[11:23:08 PMMay 21, 2024
Radio Std: Nene

SENSE:PULSE] [
Center Freq: 5.190000000 GHz
Avg|Hold: 100/100

Frequency

#Atten: 30 dB Radio Device: BTS

Ref Offset 2.68 dB
Ref 22.68 dBm

Center 5.19 GHz
#Res BW 430 kHz

Occupied Bandwidth
36.293 MHz

-33.852 kHz
40.32 MHz

Transmit Freq Error
x dB Bandwidth

5.190000000 GHz

Span 60 MHz

Sweep 1.333 ms| CF Step

6.000000 MHz
Man

#VBW 1.2 MHz

Total Power 15.0 dBm

99.00 %
-26.00 dB

% of OBW Power
x dB

STATUS.

OBW NVNT ac40 5190MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:25:16 PMMay 21, 2024

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.237566 GHz

Ref Offset 2.68 dB
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 17.3 dBm
36.362 MHz

Transmit Freq Error 5.707 kHz % of OBW Power 99.00 %

x dB Bandwidth 40.82 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:28:20 PM May 21, 2024

Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 16.1 dBm
75.983 MHz

Transmit Freq Error 1.248 kHz % of OBW Power 99.00 %

x dB Bandwidth 82.01 MHz x dB -26.00 dB

STATUS.

OBW NVNT ac80 5210MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:31:26 PMMay 21, 2024

Center Freq 5.180000000 GHz Center Freq: 5.180000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.183333 GHZ

Ref Offset 2.69 dB
Ref 22.69 dBm

5.180000000 GHz

Center 5.18 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 16.7 dBm
17.720 MHz

Transmit Freq Error -26.766 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.96 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5180MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:34:11 PMMay 21, 2024

Center Freq 5.200000000 GHz Center Freq: 6.200000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.200000000 GHz

Center 5.2 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz
Man

Occupied Bandwidth Total Power 16.0 dBm
17.725 MHz

Transmit Freq Error -38.651 kHz % of OBW Power 99.00 %

x dB Bandwidth 20.95 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5200MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:35:57 PMMay 21, 2024

Center Freq 5.240000000 GHz Center Freq: §.240000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 6.245076 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.240000000 GHz

Center 5.24 GHz Span 30 MHz CF Ste
#Res BW 200 kHz #/BW 620 kHz Sweep 1.333 ms| 3.000000 Msz

Occupied Bandwidth Total Power 15.7 dBm
17.731 MHz

Transmit Freq Error -6.233 kHz % of OBW Power 99.00 %

x dB Bandwidth 21.09 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax20 5240MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:47:24 PMMay 21, 2024

Center Freq 5.190000000 GHz Center Freq: 5.190000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

5.189262 GHz

Ref Offset 2.68 dB
Refz2e8dem _______ -0.27341dBm

Frequency

Center Freq
5.190000000 GHz

Center 5.19 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz
Man

Occupied Bandwidth Total Power 15.6 dBm
37.786 MHz

Transmit Freq Error -18.159 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.15 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax40 5190MHz Antl



Report No: SSP24050103-4E FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Occupied BW =[]
RE SENSE:PULSE I [11:54:24 PMMay 21, 2024

Center Freq 5.230000000 GHz Center Freq: §.230000000 GHz Radio Std: None
. Trig: Free Run Avg|Hold: 100/100

#FGain:Low #Atten: 30 dB Radio Device: BTS

Frequency

Mkr1 5.244052 GHZ

Ref Offset 2.68 dB
Ref 22.68 dBm

5.230000000 GHz

Center 5.23 GHz Span 60 MHz CF Ste
#Res BW 430 kHz #/BW 1.2 MHz Sweep 1.333 ms| 6.000000 Msz

Occupied Bandwidth Total Power 14.8 dBm
37.802 MHz

Transmit Freq Error 20.686 kHz % of OBW Power 99.00 %

x dB Bandwidth 41.62 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax40 5230MHz Antl

. Keysight Spectrum Analyzer - Occupied BW =[]
SENSE:PULSE I [11:56:52 PMMay 21, 2024

Center Freq 5.210000000 GHz Center Freq: 6.210000000 GHz Radio Std: None
Trig: Free Run Avg|Hold: 100/100

——
#FGain:Low #Atten: 30 dB Radio Device: BTS

Mkr1 5.182988 GHz

Frequency

Ref Offset 2.68 dB
Ref 22.68 dBm

5.210000000 GHz

Center 5.21 GHz Span 120 MHz CF Ste
#Res BW 820 kHz #/BW 2.4 MHz Sweep 1.333 ms| 12.000000 Msz
Man

Occupied Bandwidth Total Power 14.9 dBm
77.408 MHz

Transmit Freq Error -47.925 kHz % of OBW Power 99.00 %

x dB Bandwidth 81.93 MHz x dB -26.00 dB

STATUS.

OBW NVNT ax80 5210MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

5. Maximum Power Spectral Density Level

Condition | Mode | Frequency (MHz) | Antenna | Conducted PSD (dBm) | Duty Factor (dB) | Total PSD (dBm) | Limit (dBm) | Verdict
NVNT a 5180 Antl 1.26 0.56 1.82 11 Pass
NVNT a 5200 Antl 0.76 0.58 1.34 11 Pass
NVNT a 5240 Antl 0.15 0.58 0.73 11 Pass
NVNT n20 5180 Antl 1.73 0 1.73 11 Pass
NVNT n20 5200 Antl 0.93 0 0.93 11 Pass
NVNT n20 5240 Antl 0.54 0 0.54 11 Pass
NVNT n40 5190 Antl -3.74 0.11 -3.63 11 Pass
NVNT n40 5230 Antl -1.68 0.11 -1.57 11 Pass
NVNT ac20 5180 Antl 0.81 0 0.81 11 Pass
NVNT ac20 5200 Antl 0.02 0 0.02 11 Pass
NVNT ac20 5240 Antl -2.51 0 -2.51 11 Pass
NVNT ac40 5190 Antl -4.81 0.11 -4.7 11 Pass
NVNT ac40 5230 Antl -2.72 0.11 -2.61 11 Pass
NVNT ac80 5210 Antl -7.59 0.23 -7.36 11 Pass
NVNT ax20 5180 Antl -2.58 0 -2.58 11 Pass
NVNT ax20 5200 Antl -2.87 0 -2.87 11 Pass
NVNT ax20 5240 Antl -2.95 0 -2.95 11 Pass
NVNT ax40 5190 Antl -8.15 0.17 -7.98 11 Pass
NVNT ax40 5230 Antl -8.86 0.17 -8.69 11 Pass
NVNT ax80 5210 Antl -12.01 0.33 -11.68 11 Pass




Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA

500 AC SENSE:PULSE| |
#Avg Type: RMS

Avg[Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.69 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.195000000 GHz

3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

PNO: Fast —»—
IFGain:Low

Ref Offset 2.68 dB
Ref 20.00 dBm

Span 30.00 MHz

#VBW 3.0 MHz* Sweep 1.333 ms (10001 pts

5.216000000 GHz

CF Step
3.000000 MHz

Auto Man

Freq Offset
0 Hz

Scale Type

Lin

Log

PSD NVNT a 5200MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.266000000 GHz

3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT a 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.69 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.195000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5180MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spa:trum Ana\yzer EiweptSA

50Q

0000000 GHz

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.216000000 GHz

3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5200MHz Antl

. Keysight Spectrum Analyzer - Swept SA

PNO: Fast —»—

IFGain:Low

SENSE:PULSE] [
#Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 30 dB

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.266000000 GHz

CF Step
3.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Lin

Span 30.00 MHz /|5

Sweep 1.333 ms (10001 pts

PSD NVNT n20 5240MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

s Keysight Spmrum Ana\yzer Eiwept SA
50 Q SENSE:PULSE|
00000 GHz )
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.220000000 GHz

6.000000 MHz
uto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT n40 5190MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

Mkr1 5.237 254 GHZz
-1.681 dBm

5.260000000 GHz

CF Step
6.000000 MHz
uto Man

1T YT

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT n40 5230MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.69 dB
Ref 20.00 dBm

#VBW 3.0 MHz*

5.195000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5180MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.68 dB

10 dBidiv.~ Ref 20.00 dBm
Log

#VBW 3.0 MHz*

5.216000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5200MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

s Keysight Spmrum Ana\yzer Eiwept SA
50 Q SENSE:PULSE|
00000 GHz )
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz

5.266000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac20 5240MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.220000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac40 5190MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

s Keysight Spmrum Ana\yzer Eiwept SA
50 Q SENSE:PULSE|
00000 GHz )
PNO: Fast ~—#— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

#VBW 3.0 MHz*

5.260000000 GHz

6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac40 5230MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

#Avg Type: RMS
Avg|Hold: 100100

Ref Offset 2.68 dB

1LD gBIdw Ref 20.00 dBm

V.

HIWW TR

#VBW 3.0 MHz*

5.270000000 GHz

CF Step
12.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 120.0 MHz||ESE Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ac80 5210MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 2.69 dB
Ref 20.00 dBm

#VBW 3.0 MHz

5.195000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5180MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 2.68 dB

10 dBidiv.~ Ref 20.00 dBm
Log

.
.
.
.
.
-

#VBW 3.0 MHz

5.216000000 GHz

CF Step
3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5200MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 2.68 dB
Ref 20.00 dBm

#VBW 3.0 MHz

5.266000000 GHz

3.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 30.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ax20 5240MHz Ant1

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 2.68 dB
Ref 20.00 dBm

#VBW 3.0 MHz

5.220000000 GHz

CF Step
6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Sweep 1.333 ms (10001 pts

PSD NVNT ax40 5190MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

. Keysight Spectrum Analyzer - Swept SA
500 AC

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 2.68 dB
Ref 20.00 dBm

#VBW 3.0 MHz

5.260000000 GHz

6.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Span 60.00 MHz |55 Lin
Sweep 1.333 ms (10001 pts

PSD NVNT ax40 5230MHz Antl

. Keysight Spectrum Analyzer - Swept SA

SENSE:PULSE

PNO: Fast ~—»— 1rig: Free Run
IFGain:Low #Atten: 30 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

Ref Offset 2.68 dB
Ref 20.00 dBm

#VBW 3.0 MHz

5.270000000 GHz

CF Step
12.000000 MHz
Auto Man

Freq Offset
0 Hz

Scale Type

Log Lin

Sweep 1.333 ms (10001 pts

PSD NVNT ax80 5210MHz Antl



Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

6. Band Edge

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -34.47 -27 Pass
NVNT a 5240 Antl -38.73 -27 Pass
NVNT n20 5180 Antl -32.79 -27 Pass
NVNT n20 5240 Antl -39.26 -27 Pass
NVNT n40 5190 Antl -31.6 -27 Pass
NVNT n40 5230 Antl -38.96 -27 Pass
NVNT ac20 5180 Antl -27.39 -27 Pass
NVNT ac20 5240 Antl -39.52 -27 Pass
NVNT ac40 5190 Antl -28.82 -27 Pass
NVNT ac40 5230 Antl -39.41 -27 Pass
NVNT ac80 5210 Antl -38.74 -27 Pass
NVNT ax20 5180 Antl -36.29 -27 Pass
NVNT ax20 5240 Antl -40.06 -27 Pass
NVNT ax40 5190 Antl -31.18 -27 Pass
NVNT ax40 5230 Antl -39.92 -27 Pass
NVNT ax80 5210 Antl -39.05 -27 Pass
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' Keysight Spectrum Analyzer - Swept SA
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Report No: SSP24050103-4E

FCC ID: 2AF54-NANOT1

7. Conducted RF Spurious Emission

Condition Mode Frequency (MHz) Antenna Max Value (dBc) Limit (dBc) Verdict
NVNT a 5180 Antl -28.1 -27 Pass
NVNT a 5200 Antl -28.43 -27 Pass
NVNT a 5240 Antl -28.78 -27 Pass
NVNT n20 5180 Antl -28.73 -27 Pass
NVNT n20 5200 Antl -29.38 -27 Pass
NVNT n20 5240 Antl -28.64 -27 Pass
NVNT n40 5190 Antl -29.46 -27 Pass
NVNT n40 5230 Antl -27.37 -27 Pass
NVNT ac20 5180 Antl -29.2 -27 Pass
NVNT ac20 5200 Antl -29.49 -27 Pass
NVNT ac20 5240 Antl -28.73 -27 Pass
NVNT ac40 5190 Antl -29.5 -27 Pass
NVNT ac40 5230 Antl -29.4 -27 Pass
NVNT ac80 5210 Antl -28.22 -27 Pass
NVNT ax20 5180 Antl -29.16 -27 Pass
NVNT ax20 5200 Antl -28.87 -27 Pass
NVNT ax20 5240 Antl -29.34 -27 Pass
NVNT ax40 5190 Antl -28.62 -27 Pass
NVNT ax40 5230 Antl -28.65 -27 Pass
NVNT ax80 5210 Antl -28.93 -27 Pass
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